2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

Google BASE (CERESNEULRE BEXERR ATz v

A FIRIETEE (—= 3>
PWCH+wW b-LinQRX—XA > X b=)LFwv

COREEET S (ST : FPAER L) =5 @5 v| JO/E1mRR

M Sea-Doo_watercraft

OO NES: 487803252

A2ARSO23>S— RPN 487803252

METES

ETH -

WRIAT A LinQR—R 1 XA M=JLFY b

CORFIAZ T, ROEBSZEMTEET,

FN
Bhs LRV E, EEFIZRFEGZESTEEEDS D BIRMRRERUET .

AE: ERURVE, BEFLEPEEDSSESISRITIHEEDSZRBRBRRERUET,

#EbhR\WE, ERODIVR—R> MOZDOMOEEICEXRMEISESA D RHEEDH DIERE
RUET,

A

LG EDOBENS, ZDOFY MIEEBRPT 4 —S—HRE I INEBNHDET,
-COF VY MME FEDZETDETIVERICKETESNTVEYT EREBRPT « —S—HEFILZHE
BUEY) . RGeSz y RSN DOIZw MMIERESH UEB A

-DRMEAHLCORCOYIEE (OvoFT. ©ILIOYvIIT7RXF—112E) OBMDIUNRER
B, BITFLVEDEIILTIIZE,

-NLOL > F OGO IR E BT I DREN DD F T,

B} TBEZERAIDEEE. BICHORERCBEBYRBFRZERALU TS0,
HF(CHEEDRVRD ., EMTIERFZITDOEZQFEIOZOZEZATICITDINENG DX,
TRA—Ibe bSO RAZvE I E@IRE. BIKHEEDSGDEmICEISERLTIZEU,

-—EBDIAR—FR> MIHOTTHDHREMEN S D FT . (FEZITORIC. BITITZHERDD
ZFOTLITEN,

A

COEERAE(CEZ. T2 RI-—Y-—FRAOEERZEIBEHRDBRERAENZ TN TNDIHENHDE
T, FvV bOERES L. ZOFY MMIEFEN TV IEIERIAZEZ0 I BERICIRHELTIZSN. B
BEAT oY) @Y CERT IEHICRBERINTDBRICTITLATE D L 2B LET.

i RICEEMRWES(E. ROKRDFFDMT MLIZERL TS,

HL—R
T T T
https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 110



https://translate.google.com/
javascript:void(0)
javascript:void(0)

2021/5/21

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

5.8 8.8 10.9 12.9
M4 | 1.8£0.2Nem (16+2Ibfs | 2.840.2N°m (25+2Ibfs | 3.840.2N-m (34+2Ibfs | 4.5+0.5N-m (40+4Ibfe
in) in) in) in)
M5 3.3+0.2 N°m (29 5+0.5 Nem (44 +4 7.8 +0.7 Nem (69 9+1 N'm(80 +9
+ 2 Ibfein) Ibfein) + 6 Ibfsin) Ibfein)
Mg | 751 Nm(66 £9 | 10£2 N'm (89 +18 | 12.8+2.2 N'm (113 16 + 2 Nem (142
Ibfein) Ibfein) + 19 |bfein) + 18 Ibfein)
vs | 18:3+1.7 Nem (135 245+ 3.5 Nem (18 31.5+3.5 N-m (23 40+5 Nem (30 +4
+ 15 |bf+in) + 3 |bf+ft) + 3 |bfsft) Ibfeft)
Mio | 293 Nem (21 £2 48 +6 Nem (35 +4 61+9 Nem (45 +7 73+7 Nm (54 +5
Ibfeft) Ibfeft) Ibfeft) Ibfeft)
M2 | 526 N'm (38 £4 | 85+ 10 N'm (63 7 105 + 15 Nem (77 128 + 17 Nem (94
Ibfeft) Ibfeft) + 11 |bfeft) + 13 |bf+ft)
M4 | 85% 10 Nem (63 £7 135 + 15 Nem (100 170 + 20 Nem (125 200 + 25 Nem (148
Ibfeft) + 11 Ibfeft) + 15 |bfeft) + 18 |bfeft)
M16 126 + 14 Nem (93 205 + 25 Nem (151 255 + 30 Nem (188 305 + 35 Nem (225
+ 10 Ibfsft) + 18 Ibfsft) + 22 |bfsft) + 26 |bf+ft)
Mg | 17020 Nem (125 273 + 32 Nem (201 330 + 25 Nem (243 413 + 47 Nem (305
+ 15 |bfsft) + 24 |bfsft) + 18 Ibfsft) + 35 |bf+ft)

The illustrations in this document show typical construction of the different assemblies and may not

reproduce the full detail or exact shape of the parts; however, they represent parts that have the same or
similar function.

Installation time is approximately 1.0 hour.

REQUIRED TOOLS

Required Tool

Use

T1

Drill bit 5 mm (3/16in)

To drill holes in the rear deck

T2

Drill bit 6.5 mm (1/4 in)

[—]
[—]

To drill holes in the rear deck

PARTS TO BE INSTALLED

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

2/10



2021/5/21

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

: e
'P3

ITEM DESCRIPTION Part number QTY
P1 Upper LinQ Anchor Not available separately 1
P2 Rear LinQ Anchor Not available separately 1
P3 Reinforcement Plate Not available separately 1
P4 Central Mat Not available separately 1
P5 M6X30 Torx Screw 250000604 2
P6 M6 Flat Washer 234062600 2
P7 M6 Elastic Stop Nut 232561200 2
P8 M6.81X60 Torx Screw 250001004 2

INSTRUCTIONS

ACAUTION: You cannot use the LinQ anchors as towing points, they were not designed for that

purpose.

Vehicle Preparation

1. Remove the footrest kit (P/N 295100705) if installed on the vehicle (stock on Trixx version and

available in parts accessory).

Part Installation

1. Remove and keep specified screws and nuts on the central body (withdraw the rear panel trims if

installed on your vehicle).

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

3/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

1. Rear panel trims

2. Remove the rear bumpers (left and right). Keep the specified screws.

BOTTOM VIEW

3. Remove and keep the specified screws.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 4/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

4. Remove the rear deck by slightly lifting the central body.

Step 1:. Slightly lift the central body panel
Step 2:. Pull out the deck

5. Position the reinforcement plate [P3] inside the deck as shown. Use the V-shape as reference.

1. Reinforcement plate [P3]
2. V-shape

6. Mark the two (2) holes on the deck.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 5/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

1. Mark location

7. Drill two (2) 6.5 mm (1/4 in) holes at the marked locations on the deck with [T2].

8. Drill two (2) 5 mm (3/16 in) holes in the hull as shown, with [T1]. (It's just a skin that needs to be drilled
at the bottom of the existing holes.)

1. Holes locations

9. Install the upper LinQ anchor [P1] with the reinforcement plate [P3] using two (2) screws [P5], two (2)
washers [P6] and two (2) nuts [P7].

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 6/10



2021/5/21

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

TOP VIEW

1. Upper LinQ anchor [P1]
2. Reinforcement plate [P3]
3. M6X30 Torx screw [P5]
4. M6 Flat washer [P6]

5. M6 Elastic stop nut [P7]

Tightening torque

M6X30 Torx screw [P5]

7.5+ 1 Nem (66 * 9 Ibfein)

10. Reinstall the deck with the previously removed screws.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

7/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

1. Deck

11. Install the rear LinQ anchor [P2] using two (2) M6.81X60 Torx screws [P8].

1. Rear LinQ anchor [P2]
2. M6.81X60 Torx screws [P8]

Tightening torque

M6.81X60 Torx screw [P8]

5.5+ .5 Nem (49 + 4 Ibfein)

12 FRIDEL S (CHRYY MPAPZERDHTET .

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

8/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

1.2 b3IILNY KP4
2. FEBLINQT > —[P1]

13.URIICERDSUTEIZAE. Ty LA Ry MeBERDHITEY, Jy LA ~ETOY MFPOE
HUBR— hOBDBEBAEIU LD (CELULIRDLDIC, BHTIOMIFTIZEN,

a
a
3

o

e R R
=
Y
T
A2

e e e s |
3.0

e o o e

5

23

R

B i o e e
EEEBEEEEEES
5593
PR
T

REEEEEE]

1.7y bLABFY
2. FEBLINQT > 13 —[P1]

14. LinQT—S —LinQEARIF v« R EDT7 OB U ZRDATBRZET. H—OR—IHBIEULLED
FFENTVWB S &R TEEY,

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 9/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en)

1.LinQIRIF+ 5

2099-10-08

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHmr#googtrans(en|en) 10/10



